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2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

Test Report Number: BTF230809R01301

Maximum Peak Conducted Output Power
Mode TX Frequency Packet (dBm) Verdict
Type (MHz) Type =T
ANT1 Limit
2402 DH5 -6.75 <=30 Pass
GFSK SISO 2441 DH5 -6.38 <=30 Pass
2480 DH5 -6.03 <=30 Pass
2402 2DH5 -6.33 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -5.96 <=20.97 Pass
2480 2DH5 -5.61 <=20.97 Pass
2402 3DH5 -6.24 <=20.97 Pass
8DPSK SISO 2441 3DH5 -5.86 <=20.97 Pass
2480 3DH5 -5.57 <=20.97 Pass

Note1: Antenna Gain: Ant1: 2.70dBi;
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3. Carrier Frequency Separation

Test Report Number: BTF230809R01301

3.1 Ant1
3.1.1 Test Result
Ant1
X Frequency | Packet | Channel Separation | 20dB Bandwidth Limit .
Mode | rhe | (MH2) Type (MHz) (MHz) (MHz) | Verdict
GFSK SISO HOPP DH5 0.992 0.956 >=0.956 Pass
Pi/4ADQPSK | SISO HOPP 2DH5 1.006 1.323 >=0.882 Pass
8DPSK SISO HOPP 3DH5 1.010 1.322 >=0.881 Pass

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 69 of 104




Test Report Number: BTF230809R01301
LAB

3.1.2 Test Graph
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B Test Report Number: BTF230809R01301
LAB

4. Number of Hopping Frequencies

4.1 HoppNum
4.1.1 Test Result
TX Frequency Packet Num of Hopping Frequencies .
hlode Type (MHz) Type ANT1 Limit et
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230809R01301

5.1 Ant1
5.1.1 Test Result
Ant1
Duration of . Num of Pulse in B
Mode T-I)Z)(e Fr((a'\(jlllJ_'le;cyP_lz_a;;:t Single Pulse Og:ﬁg\éa:;n Observation Tirrl?;v(erilws) I(_r|nrr;|;[ Verdict
(ms) Period
DH1 0.388 31.600 319 123.772 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.642 31.600 153 251.226 |<=400| Pass
DH5 2.894 31.600 106 306.764 |<=400| Pass
2DH1 0.394 31.600 320 126.080 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.648 31.600 158 260.384 |<=400| Pass
2DH5 2.896 31.600 122 353.312 |[<=400| Pass
3DH1 6.678 31.600 48 320.544 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 0.654 31.600 158 103.332 |<=400| Pass
3DH5 0.904 31.600 116 104.864 |<=400| Pass
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5.1.2 Test Graph
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230809R01301

6.1 Ref
6.1.1 Test Result
TX Fr n Pack Level of Referen
Mode s (MHz) oo ANT o Emy
2402 DH5 1 -6.81
GFSK SISO 2441 DH5 1 -6.46
2480 DH5 1 -6.19
2402 2DH5 1 -6.80
Pi/4ADQPSK SISO 2441 2DH5 1 -6.35
2480 2DH5 1 -6.15
2402 3DH5 1 -6.79
8DPSK SISO 2441 3DH5 1 -6.28
2480 3DH5 1 -5.96
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph
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6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -6.19 -26.19 Pass
2441 DH5 1 -6.19 -26.19 Pass
GREK SIS® 2480 DH5 1 6.19 22619 Pass
HOPP DH5 1 -6.19 -26.19 Pass
2402 2DH5 1 -6.15 -26.15 Pass
, 2441 2DH5 1 -6.15 -26.15 Pass
PIABRPSK | SISC 2480 2DH5 1 6.15 26.15 Pass
HOPP 2DH5 1 -6.15 -26.15 Pass
2402 3DH5 1 -5.96 -25.96 Pass
2441 3DH5 1 -5.96 -25.96 Pass
SDESK | SISO 2480 3DH5 1 '5.96 225.96 Pass
HOPP 3DH5 1 -5.96 -25.96 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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